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FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 7C / 20MHz+15MHz

64QAM

MiddleChannel / 1IRB0O and 1RB74

Middle Channel / 1IRB99 and 1RBO
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Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.42520 MHz -47.52 dBm -22.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 998.78811 MHz -47 44 dBém -22.44 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46707 GHz -47.77 dBm -22.77 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.33804 GHz -47.66 dBm -22.66 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.86715 GHz -46.65 dBm -21.65 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.97682 GHz -46.53 dBm -21.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.77428 GHz -42.02 dBm -17.02 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.93676 GHz -42.11 dBm -17.11 dg
7.000 GHz 10,000 GHz 1.000 MHz 9.97275 GHz -42,14 dBm -17.14 dB 7,000 GHz 10,000 GHz 1.000 MHz 9.99025 GHz -41,99 dBm -16.99 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.44344 GHz -40.43 dBm -15.43 dB 10.000 GHz 14.000 GHz 1.000 MHz 12.44894 GHz -40.42 dBm -15.42 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.84527 GHz -38.13 dBm -13.13 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.86427 GHz -38.12 dBm -13.12 dB
18.000 GHz 27.000 GHz 1.000 MHz 1580864 GHz -37.70 dBm -12.70 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.90564 GHz -37.79 dBm -12.79 dB
hid bl
L L J e L L J v

Date: 13.NOV. 2019 01.22.15

Date: 13.NOV.2019 01.29:21

Middle Channel / FullRB

N/A

Ref Level 0.00 dém Offset 11.90 dB

SGL Count 100/100

Mode Auto Swesp

@1 AvgPwr
Limit heck PAES
_10 AP R REGUE A BE nabe
-20 dBm
SPURIOUS_LINE_ABS
dB i ity
e T o =
-50 dg
-70 dBm
-80 dBm
a0 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.94353 MHz -47.37 dBm -22.37 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.30081 GHz -47.68 dBm -22.68 dB
2,615 GHz 3,000 GHz 1.000 MHz 2.99500 GHz -46.63 dBm -21.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -42.33 dBm -17.33 dB
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10.000 GHz 14.000 GHz 1.000 MHz 12.42346 GHz -40.47 dBm -15.47 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.85377 GHz -38.17 dBm -13.17 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.81215 GHz -37.95 dBm -12.95 dB
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LTE Band 7C / 20MHz+15MHz

64QAM

Highest Channel / 1RB0O and 1RB74

Highest Channel / 1RB99 and 1RBO
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Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.97101 MHz -47.17 dBm -22.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.48926 MHz -47 44 dBém -22.44 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.45786 GHz -47.72 dBm -22.72 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47224 GHz -47.35 dBm -22.35 dB
2,615 GHz 3.000 GHz 1.000 MHz 2.96988 GHz -46.72 dBm -21.72 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.85200 GHz -46.74 dBm -21.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -42.43 dBm -17.43 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.80177 GHz -42.22 dBm -17.22 dg
7.000 GHz 10,000 GHz 1.000 MHz 9.93026 GHz -42,01 dBm -17.01 dB 7,000 GHz 10,000 GHz 1.000 MHz 9.94826 GHz -42,02 dBm -17.02 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.43595 GHz -40.47 dBm -15.47 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.42495 GHz -40.47 dBm -15.47 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.84877 GHz -38.18 dBm -13.18 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.84677 GHz -38.10 dBm -13.10 dB
18.000 GHz 27.000 GHz 1.000 MHz 1550414 GHz -37.82 dBm -12.82 dB 18.000 GHz 27,000 GHz 1.000 MHz 15.50614 GHz -37.78 dBm -12.78 dB
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30.000 MHz 1.000 GHz 1.000 MHz 965.82459 MHz -47.60 dBm -22.60 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.45196 GHz -47.60 dBm -22.60 dB
2,615 GHz 3,000 GHz 1.000 MHz 2.90813 GHz -46,83 dBm -21.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -42.23 dBm -17.23 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.95726 GHz -42.05 dBm -17.05 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.42746 GHz -40.49 dBm -15.40 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.85027 GHz -38.24 dBm -13.24 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.91314 GHz -37.95 dBm -12.95 dB
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30.000 MHz 1.000 GHz 1.000 MHz 965.82459 MHz -47.42 dBm -22.,42 db 30,000 MHz 1,000 GHz 1.000 MHz 990.06247 MHz -47.50 dBém -22,50 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.45896 GHz -47.91 dBm -22.91 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.11648 GHz -47.89 dBm -22.89 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.99798 GHz -46.69 dBm -21.69 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.98797 GHz -46.75 dBm -21.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78328 GHz -42.05 dBm -17.05 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.79478 GHz -42,02 dBm -17.02 de
7.000 GHz 10,000 GHz 1.000 MHz 9.96976 GHz -41,90 dBm -16,90 dB 7,000 GHz 10,000 GHz 1.000 MHz 9.97775 GHz -42,04 dBm -17.04 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.43846 GHz -40.54 dBm -15.54 dB 10.000 GHz 14.000 GHz 1.000 MHz 12.43945 GHz -40.46 dBm -15.46 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.83727 GHz -38.29 dBm -13.20 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.81927 GHz -38.21 dBm -13.21 d8
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30.000 MHz 1.000 GHz 1.000 MHz 995.87956 MHz -47.45 dbm -22.45 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47371 GHz -47.73 dBm -22.73 dB
2,615 GHz 3,000 GHz 1.000 MHz 2.96508 GHz -46.76 dBm -21.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.76278 GHz -41.87 dBm -16.87 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.92776 GHz -42.12 dBm -17.12 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.41395 GHz -40.52 dBm -15.52 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.83927 GHz -38.25 dBm -13.25 dB
18.000 GHz 27.000 GHz 1.000 MHz 1550564 GHz -37.96 dBm -12.96 dB
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30.000 MHz 1.000 GHz 1.000 MHz 976.00450 MHz -47.49 dBm -22.,49 dB 30,000 MHz 1,000 GHz 1.000 MHz 995,87956 MHz -47.48 dBém -22.48 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.37896 GHz -47.66 dBm -22.66 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.33362 GHz -47.71 dBm -22.71 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.99163 GHz -46.66 dBm -21.68 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.96739 GHz -46.71 dBm -21.71 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.79978 GHz -42.20 dBm -17.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -42.23 dBm -17.23 dé
7.000 GHz 10,000 GHz 1.000 MHz 9.95626 GHz -42.00 dBm -17.00 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.94976 GHz -42,23 dBm -17.23 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.42646 GHz -40.55 dBm -15.55 dB 10.000 GHz 14.000 GHz 1.000 MHz 12.40145 GHz -40.54 dBm -15.54 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.83477 GHz -38.26 dBm -13,26 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.83877 GHz -38.38 dBm -13.38 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.93364 GHz -37.86 dBm -12.86 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.91014 GHz -37.92 dBm -12.92 dB
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30.000 MHz 1.000 GHz 1.000 MHz 969.57771 MHz -47.50 dBm -22.50 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46855 GHz -47.85 dBm -22.85 dB
2,615 GHz 3,000 GHz 1.000 MHz 2.95988 GHz -46,95 dBm -21,95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93826 GHz -42.25 dBm -17.25 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.97325 GHz -42.01 dBm -17.01 dB
10.000 GHz 14.000 GHz 1.000 MHz 1242695 GHz -40.41 dBm -15.41 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.83777 GHz -38.15 dBm -13.15 dB
18.000 GHz 27.000 GHz 1.000 MHz 1580964 GHz -37.93 dBm -12.93 dB
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1.000 GHz 2.475 GHz 1.000 MHz 2.43205 GHz -47.86 dBm -22.86 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.33325 GHz -47.62 dBm -22.62 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.95950 GHz -46.76 dBm -21.76 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.99759 GHz -46.69 dBm -21.69 dB
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ssamman 1as. FCC RADIO TEST REPORT Report No. : FG902328B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.35 5.19 4.93 6.03 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.00 6.55 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-10of 21
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LTE Band 13/ 10MHz / QPSK
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.96 491 - - - -
Middle CH - - - 4.94 4.97 9.87 9.75 - -
Highest CH - - - 4.96 4.91 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.97 - - - - -
Middle CH - - - 4.97 - 9.97 - - -
Highest CH - - - 4.92 - - - - R
TEL : 886-3-327-3456 Page Number : A13-30f 21

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG902328B

LTE Band 13

Lowest Channel

/ 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

pectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.85 dBm| ™Il 13.16 dBm)|
778.23100 MHZ| 779.97000 MHz
= ndB 26.00 dB| « M1 ndB 26.00 dB)|
] ey 4.955000000 MHZ I A Fon By A 4.905000000 MHZ]
10d o S AR oy 10 d o s L LA BN e
i Q factor I 157.1 )' D tacttr 159.0|
I i
0 ; T 0 1
by \ /
BUE! -10d :
f\.» '\ /
20 d 7 — 5 IC 20 di L T
AN b Al . e [Tl M ety ROV
[ v N N A,
-40d -40 d
50 df -50 di
60 d -60 db
CF 779.5 MHz 1001 pts Span 10.0 MHZ CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 776.231 MHz 13.85 dBm ndB down 4.955 MHz ML 1 779.97 MHz 13.16 dBm ndB down 4,905 MHz
T1 1 777.042 MHz -11.94 dam nds 26.00 d8 T1 1 777.002 MHz -12.87 dém ndé 26.00 d8
T2 1 781.958 MHz -12.01 dém Q factor 157.1 T2 1 7B1.508 MHz -12.48 dém Q factor 158.0
L ) - L I ) L

Date: 6NOV.2019 00:35:12

DCate: 6.NOV.2019 00:35.00

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum &2 pectrum i
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.05 dBm| ™Il 12.06 dBm)|
780.11200 MH?Z| 781.65000 MHz
= ndB 26.00 dB| @ [ ndB 26.00 dB|
B P 4.935000000 MH - A 4.965000000 MH
104 [ e LSNP \ o wd A : 3‘”’“”‘"%"» p
Q factor 158.1 ) factor \ 157.4)
od 4 od v
3 y
T
- Wi \ . {
e e Y AN . e T Lo, e ey
= B RPN | oA Wl A
=0 -30 =
-40d -40 d
50 df -50 di
60 d -60 db
CF 782.0 MHz 1001 pts Span 10.0 MHZ CF 782.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 780.112 MHz 14.05 dBm ndB down 4.935 MHz ML 7E1.65 MHz 12.85 dBm ndB down 4,965 MHz
TL 1 779.532 MHz -12.09 dém ndé 26.00 dB TL 1 779.512 MHz -12.91 dém ndé 26.00 d8
T2 1 784.458 MHz -12.00 dém Q factor 158.1 T2 1 764,476 MHz -13.06 dém Q factor 157.4
L I ) - L I ] o

Date: 6NOV.2019 00:44.27

Cate: 6.NOV.2019 00.44.38

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L I

Date: 6 NOV.2018 00:45.48

pectrum v
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 13.96 dBm| mili] 12.82 dBm)|
78542900 MHzZ| 100 MHz
20 i 26.00 dB)| ® M1 ndB 26.00 da|
o ~ 1;:; ™ 955000000 MHZ i 4.905000000 MHZ]
104 L W P 104 . s no/«, e
[ Q factor Y 158.5) / 7 AT A\ 160.0)
o 4 4 0 !
] \ [ |
10 df H 2 i0d 2 te
T 7 ¥
20 d o A 20 d I \
RSV A E el WS SN
. 0 S e
-40d -40 d
50 d -50 di
-60 d 60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 785.429 MHz 13.96 dBm nd@ down 4.955 MHz M1 7B4.BS MHz 12.82 dBm nd@ down 4,905 MHZ
TL 1 782.042 MHz -11,93 dam nd8 26.00 dB TL L 7B2.042 MHz -13.21 dm n 26.00 dB
T2 1 786.998 MHz -12.18 dém Q factor 158.5 T2 1 7B6.948 MHZ -13.25 dém Q factor 160.0
—

J

L U ]

Date: 6NOV.2019 004537

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al3-4 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 6.NOV.2019 01:04:09

Cate: 6.NOV.2019 01,0357

J

Spectrum = Spectrum =
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.98 dBm| 16.02 dBm|
" , 786.2560 MHz| ) 784.7770 MHz
= ndB ¥ 26.00 dB « ‘ 26.00 dB
04 e LB e ©.870000000 MHz 104 A I e ©9.750000000 MHz
b T Q factor 79.7 b 7 80.5
\ !
o8 ! : 0 t
IS ¥, 1
-10 dBm 7 \‘ -10 dBm “ ¥
/ \ / \
20 dam - — 20 dBm e LSS
L R S N A
-/ 30 em—
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 786.256 MHz 15.38 dBm ndB down 9.67 MHz ML 1 764,777 MHz 16.02 dBm ndB down 9,75 MHz
T1 1 777.045 MHz -10.81 dém nds 26.00 d8 T1 1 777.065 MHZ -9.73 dBm nds 26.00 da
T2 1 786.915 MHz -10.48 dém  factor 79.7 T2 1 766.515 MHz -10.17 dém  factor 80.5
L L J - L JL

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al3-50f 21



ssamoncas. FCC RADIO TEST REPORT Report No. : FG902328B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

(=]

pectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 12.17 dBm|
781.05800 MH?Z|
= ndB w1 26.00 dB|
Bw ¥ 4.965000000 MHz
wd N R VAT 157.3)
o s
L
10 d 5 2~
¥ ¥
- / \
“ ) T
2 Pt M VYA e
A 7
-40d
50 df
60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 781.058 MHz 12.17 dém ndB down 4,965 MHz
T1 1 777.012 MHz -13.98 dém ndé 26.00 dB
T2 1 781.978 MHz -13.64 dBm  factor 157.3
L L J

Date: 6NOV.2019 00:54.07

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum &2 i
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 12.29 dBm| ™Il 12.71 dBm|
781.07100 MHzZ| 781.4010 MHz
= ndB 26.00 dB @ T 26.00 dB
. Bu 4.965000000 MHz 4 Lo Py 9.970000000 MHz
1w Eala=—— ¥ S rlroe \ 157.1 0 7 Y 78.4
\
od 0ol !
! \
104 04 ri +
10 10 s g
20 d 20 di ) —
AYaR . = I
ek M A Frmamim R S
e -3p
-40d -40 d
50 df -50 di
-60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 781.071 MHz 12.29 dBm ndB down 4.985 MHz ML 7E1.401 MHz 12.71 dBm ndB down 9,97 MHz
T1 1 779.493 MHz -13.74 dam nds 26.00 dB T1 1 777.065 MHz -13.71 dém ndé 26.00 d8
T2 1 784.458 MHz -13.87 dém  factor 157.3 T2 1 7B7.035 MHz -13.71 dém  factor 78.4
L L J - L JL J [

Date: 6.NOV.2019 00:58:50

Cate: 6.NOV.2019 011542

Highest Channel / 5MHz / 64QAM

pectrum

Ref Level 30,00 cBm
o att 30 dB
SGL Count 100/100

&

Offset 10,80 db « RBW 100 kHz
SWT 12 ps @ VBW 300 kHz  Mode Auto FFT

(@ 17k Max

MiL1] 12.36 dBm)
785.91900 MHz

26.00 dB|
4.915000000 MHz

B e A I 159.9)

-10

20 d
\/ e

a0

40

-50

60 df

CF 784.5 MHz

1001 pts Span 10.0 MHz

Marker

X-value 1 Y-value | Function | Function Result |

Type | Ref | Tre |
M1 1

TL 1
T2 1

12,36 dBm nde down 4,915 MHz
-13.63 dBm nd8 26.00 dB
-13.42 dBm Q factor 159.9

785.910 MHz
782.042 MHz
786.958 MHz

L JL

Date: 6 NOV.2018 005825

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG902328B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.51 - - - - - -
Middle CH - - - - 450 | 450 | 9.07 9.05 - - - -
Highest CH - - - - 450 | 4.50 - - - - - -
Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.51 - - - - - - -
Middle CH - - - - 451 - 9.03 - - - - -
Highest CH - - - - 4.52 - - - - - - -
TEL : 886-3-327-3456 Page Number : A13-7 of 21

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG902328B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pectrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™l 3.50 ABm ™Il 12.50 dBm|
779.56000 MH?Z| 779.16000 MHz
= 4.475524476 MHz « M1 Oce Bw 4.505494505 MHz
. Hebeoadssnones, 10d ol 25 N A
/ ! / i
0 di y 0
7 ! 7 b
-od \ -10d 1
\ \\
20 d — B 20 di j‘I
et/ BN o P ~
T —— Py s
40 d 40 d
50 df 50 di
60 d -60 db
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 779.56 MHz 13.50 dém ML 779.16 MHz 12.58 dBm
T1 1 777.26224 MHz 7.54 dam oce Bw 4. 475524476 MHz T1 1 777.24226 MHZ 7.72 dBm oce Bw 4.505494505 MHZ
T2 1 781.73776 MHz 8.62 dbm T2 1 781.74775 MHz 7.78 dém
L ) L I ) L
Date: & NOV.2019 00:34.36 Date: 6NOV.2019 003448

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum &2 pectrum i
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 3.79 dBm) 13.76 dBm|
0 . 780.14200 MHZ| - 782.66900 MHz
T Occ B 4.495504496 MHz 4.495504496 MHz
N LY o Ik e - £y
104 1 IaW.Y: nf 104 ] -
od / 0 .
BUE! f -10d f
2 ey L] T N, ey v i e
a0 — 30
40 d 40 d
50 df 50 di
-60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 780.142 MHz 13.79 dBm ML 7B2.669 MHZ 13.76 dém
TL 1 779.75225 MHz 8.61 dém Oce Bw 4.495504496 MHz T1 1 779.74226 MHzZ 8.31 dBm oce Bw 4. 495504496 MHZ
T2 1 784.24775 MHz 7.88 dém T2 1 784.23776 MHZ 8.62 dbm
L I ) - ( It ] x

Date: 6NOV.2019 00:45:01 Cate: 6.NOV.2019 00.44.50

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

pectrum v
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] 14.09 dBm) MiL1] 12.04 dBm)
2 785.13900 MHz o 78503900 MHZ
pL Occ Bw 4495504496 MHz| Occ Bw 4.495504496 MHz|
[ P T . - T2
10 di ) V. L Doyt 10 d — T = T
T A T T
od / ! 0 ! 4
/ T i T
-t0d A -10d -
i \ |
04 i \ 204 |
RS e o v A T Y A T
M AT M
-30 = = -30
40 d 40d
50 d S0 d
60 d -60 di
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 785,138 MHz 14,09 dam ML 7BE.039 MHz 12.04 dBm
T 1 782.26224 MHz 8.21 dBm Oce Bw 4,495504496 MHz TL L 782.26224 MHz 6.97 dBm Oce Bw 4.495504496 MHz
T2 1 786.75774 MHz 7,94 dam T2 1 786, 75774 MHZ 7.68 darm
—
L U J L JU J
Date: 8 NOV. 2018 00:4513 Date: 6NOV.2018 00:4525

TEL : 886-3-327-3456 Page Number 1 Al3-8 of 21
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG902328B

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.10 dBm| ™Il 13.90 dBm|
2008 . 785.6160 MHzZ| 2048 . 778.9230 MHz
OccBw Ty 0.070920071 MHz T Oce B 0.050949051 MHz
Trfere o L ] 11 [ e | o \
e Ty Sy oa I8 P - b2
/ / A
08 0 der f v
/ / \
-10 dBm - -10 dBm. - ‘I
/ ) / \
20 dam e - 20 dam —
e R VN Al o ey
et Ay
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 785.616 MHz 15.18 dBm ML 1 776.923 MHz 13.90 dBm
T1 1 777.4645 MHz 9.14 dBm oce Bw 9.070929071 MHz T1 1 T77.4B45 MHz 8.57 dBm oce Bw 9.050949051 MHZ
T2 1 785.5355 MHz 9.89 dbm T2 1 786.5355 MHz 7.62 dém
L JL J GHINNANND e L JL J GRINNANED wa
Date: & NOV.2019 01:0234 Date: 6NOV.2019 01.03.46

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG902328B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

pectrum -
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz

lo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 11.68 dBm
779.24000 MHz
4.505494505 MHz,

40

50 df

60 df

CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 779.24 MHz 11.68 dBm
T1 1 777.25235 MHz 5.57 dam Occ 8w 4.505434505 MHz
T2 1 781.75774 MHz 6.21 dbm

L L J

Date: 6.NOV.2019 00:53:55

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum k2 pectrum i
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 11.02 dBm| ™Il 13.45 dBm|
0 781.78000 MH?Z| - 778.9440 MHz
Occ B 4.505494505 MHz [ 9.030969031 MHz
od = oAy S e Lt VAN | :
/ 1 \
|
od 7 + k
{ 4
10 d / - T
/ \ \
20 d —— — — e
o —— e ey
-40d
50 df 50 di
60 d -60 db
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 781.78 MHz 11.92 dBm ML 1 778.344 MHz 13.45 dBm
T1 1 779.74226 MHz 6.69 dBm Oce Bw 4.505494505 MHz T1 1 777.4645 MHz 7.97 dBm Oce Bw 9.030969031 MH2z
T2 1 784.24775 MHz 7.16 dém T2 1 786.4955 MHz 7.24 dBm
L L J - L JL J [
Date: 8 NOV.2019 00:59.01 Date: 6NOV.2019 011531

Highest Channel / 5MHz / 64QAM

Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz

o att a0ds BWT 10 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

[@1Pk Max

MiL1] 12.44 dBm)
782.48200 MHz
Occ Bw 4.515484515 MHz|

wd g e —
i

AL [P
e A
40 d
50 df
-6 df
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 782.482 MHz 12.44 dBm
T1 1 782.23227 MHz 5.03 dam Oce Bw 4.515484515 MHz
T2 1 786.74775 MHz 6.68 dBm
L I 4 -

Date: 6NOV.2018 006513

TEL : 886-3-327-3456 Page Number 1 A13-10 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 d& Mode Auto Sweep

)

Date: 6 NOV 2019 00:41:54

@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit ¢heck PAES
20 dbie—fRURIOUS | INE ABS paks 20 dbifpe—$RURIOUS |INE ABS | paks n
10 dBm n 10d H
H :
-10 dBm — ‘ - -10 dBm — ! ‘
-20 dBm I -20 dBm [J \
R [ I O i
SPURIOUS_LINE_~BS J \ H H SPURIOUS_LINE_ARS H ] IH
40 dbm -40 deim C -
WAL S s
| . | |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
puri E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773,039%6 MHz -58.69 dBm -24.69 di 763.000 MHz 775.000 MHz 6,250 kHz 768,30470 MHz -61.42 dBm -26.42 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,17308 MHz -45.79 d&ém -32.79 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.65500 MHz -49.53 dBm -36.53 dB
775.900 MHz 776.000 MHz 30,000 kHz 77597617 MHz -52.53 dBm -39.53 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,92353 MHz -54.43 dBm -41.43 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.36064 MHz 19.18 dBm -10.62 dB 776.000 MHz 768.000 MHz 100,000 kHz 786.68731 MHz 10,22 dém -10.78 dB
788.000 MHz 788,100 MHz 30,000 kHz 788,00425 MHz -54.36 dBm -41.36 dB 782,000 MHz 788.100 MHz 30.000 kHz 788.00205 MHz -53,12 dBm -40.12 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.53322 MHz -45.95 dBm -36.95 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.79755 MHz -45.48 dBm -32.48 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.64286 MHz -61.38 dBm -26.38 dB 793.000 MHz 806.000 MHz 6.250 kHz BOS,56494 MHz -61.31 dBm -26.31 dB
- — -—

L L

Date: 6.NOV.2019 005231

I

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Sp

ur

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvoPwr [@1 avgPwr
Limit Gheck PABS Limit ¢heck PABS

20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA

10 dem 10 dém

0 de 0. dem ‘

-10 dem — } ‘\ -10 dem — ‘

|
-20 dBm -20 dBm
J \ B \

SPURIGUS_LINE_ABS 4[’ ~ | SPURIOUS_LINE_BS

-40 dBm Jr L\\r_ -40 dem J\\

50 dem J", i 50 dBm -

-60 dBm —

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz

P E Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 774.89810 MHz -46.57 dBm -11.57 d& 763.000 MHz 775.000 MHz 6.250 kHz 774,98202 MHz -60.69 dbm -25.69 db
775.000 MHz 775.900 MHz 100.000 kHz 775.86628 MHz -32.03 d&ém -15.03 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,88696 MHz ~46.91 dBm ~33.91 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98526 MHz -36.41 dém -23.41 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.90874 MHz -51.59 dBm -38.50 dB
776.000 MHz 788,000 MHz 100.000 kHz 778,18781 MHz 4.83 dém -25.17 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,41159 MHz 4.68 dBm -25.32 dB
788.000 MHz 786.100 MHz 30.000 kHz 78604800 MHz -51.37 dBm -38.37 d8 788.000 MHz 768.100 MHz 30.000 kHz 788.00015 MHz -35.65 dbm -22.65 dB
788.100 MHz 793.000 MHz 100.000 kHz 786.11224 MHz -47.18 dém -34.18 d& 788.100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz -32.15 dBm -19.15 dB
793.000 MHz 806.000 MHz 6.250 kHz 799,29221 MHz -61,35 dm -26.35 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -60.86 dBm -25.96 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pectrum || spectrum
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773,00400 MHz -59.90 dem -24.80 d& 763.000 MHz 775.000 MHz 6,250 kHz 771.09790 MHz -61,52 dBm -26.52 dB
775.000 MHz 775,900 MHz 100.000 kHz 77522433 MHz -46.17 d&ém -33.17 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.39785 MHz -49,60 dBm -36.60 dB
775.900 MHz 776.000 MHz 30,000 kHz 77590435 MHz -53.35 dBm -40.35 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,99595 MHz -54.51 dBm -41.51 dB
776.000 MHz 788,000 MHz 100.000 kHz 77731269 MHz 18.37 dBm -11.63 d& 776.000 MHz 788.000 MHz 100,000 kHz 786.63936 MHz 18.55 dem -11.45 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.04381 MHz -54.40 dém -41.40 d& 788.000 MHz 788,100 MHz 230,000 kHz 758.06528 MHz -52,99 dBm -309.99 db
788.100 MHz 793,000 MHz 100.000 kHz 790,24650 MHz -50.00 dBm -37.00 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.84650 MHz -46.20 dBm -33.20 dB
793.000 MHz 806.000 MHz 6.250 kHz 79312338 MHz -61.45 dBm -26.45 dB 793.000 MHz 806.000 MHz 6.250 kHz B804.35714 MHz -61.55 dBm -26.55 dB
Y -r
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Limit ¢heck PABS Limit Gheck PARS
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious E Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequenc | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.82617 MHz -47.32 dBm -12.32 dé 763.000 MHz 775,000 MHz 6.250 kHz 766,78222 MHz -61.57 dbm -26.57 db
775.000 MHz 775,900 MHz 100,000 kHz 775,83392 MHz -32.81 dBm -19.61 dB 775.000 MHz 775.900 MHz 100.000 kHz 77589056 MHz 48,03 dBm 3503 dB
775.900 MHz 775.000 MH2 30.000 kHz 775.93012 MHz -37.11 dBm -24.11 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.98277 MHz -52.77 dém -39.77 de
776,000 MHz 786,000 MHz 100,000 kHz 778,83516 MHz 2,72 dBém -26.28 dB 776,000 MHz 783,000 MHz 100,000 kHz 78547652 MHz 3,73 dBm -26.27 dB
788.000 Mz 786,100 MHz 30.000 kHz 786.03052 Mz -52.37 dBm -39.37 d 788.000 MHz 788.100 MHz 30.000 kHz 788.07667 MHz -36.15 dBm -23.15 dB
788.100 MHz 793.000 MHz 100,000 kHz 786, 17587 MHz -48.48 dém -35.48 dB 788.100 MHz 793,000 MHz 100.000 kHz 788,13162 MHz -32.39 dBm -19.39 dB
793.000 MHz 806.000 MHz 6.250 kHz 80164286 MHz -61.29 dém -26.25 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,40908 MHz -61.24 dBm -26.24 dB
Y
Il - I o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 13 /5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 d& Mode Auto Sweep

Date: 6 NOV 2019 00:57:27

@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit ¢heck PAES
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puri E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 773,15884 MHz -58.69 dBm -24.69 di 763.000 MHz 775.000 MHz 6,250 kHz 767.09391 MHz -61,59 dBm -26.59 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,17038 MHz -46.72 d&ém -33.72 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.44640 MHz -49.62 dBm -36.62 dB
775.900 MHz 776.000 MHz 30,000 kHz 77597977 MHz -53.68 dBm -40.68 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,99306 MHz -54.41 dBm -41.41 dB
776.000 MHz 788.000 MHz 100,000 kHz 777,32468 MHz 17.37 dBm -12.63 dB 776.000 MHz 788.000 MHz 100.000 kHz 766.63936 MHz 17.45 dBm -12.55 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,09296 MHz -54.44 dBm -41.44 d& 788.000 MHz 784,100 MHz 30,000 kHz 78804820 MHz -53.56 dBrn -40.56 dB
788.100 MHz 793,000 MHz 100.000 kHz 791,07867 MHz -50.02 dBm -37.02 dB 788.100 MHz 793.000 MHz 100,000 kHz 790.97098 MHz -46.93 dBm -33.93 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.39610 MHz -61.40 dBm -26.40 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.62987 MHz -61.57 dBm -26.57 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Ref Level 30.00 dBm
SGL Count 100/100
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Sp ur

Ref Level 30,00 dém
SGL Count 100/100
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Date: 8.NOV.2019 00:55:47
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purious E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PoweraAbs | ALimit Rangelow | Rangeup | REBW | Frequency | _PowerAbs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 77494605 MHz -48.12 dBm -13.12 d& 763.000 MHz 775.000 MHz 6.250 kHz 774,33457 MHz -61.54 dbm -26.54 db
775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -34.06 dém -21.06 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.82133 MHz -48.70 dBm -35.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95939 MHz -38.58 dBm -25.58 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.03192 MHz -53.30 dBm -20.39 de
776.000 MHz 788,000 MHz 100.000 kHz 778.36763 MHz 2.84 dBm -27.16 d& 276,000 MH= 788.000 MHz 100.000 kHz 785,00201 MHz 2.81 dém -27.19 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,04231 MHz -53.36 dBm -40.36 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.02772 MHz -37.19 dBm -24.19 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.14161 MHz -40.27 dém ~36.27 dB 788.100 MHz 793,000 MHz 100.000 kHz 788,13182 MHz -33.37 dBm -20.37 dB
793.000 MHz 506.000 MHz 6.250 kHz 794.78571 MHz -61.54 dBém -26.54 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.92857 MHz -61.45 dBm -26.45 dB
T
I [ il ) wa
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG902328B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N " =
Spectrum || spectrum =
Ref Level 30.00 dBm  Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.60 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PAES
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773,18580 MHz -60.31 d&ém -25.31 d& 763.000 MHz 775.000 MHz 6,250 kHz 773.15984 MHz -60.45 dBm -25.45 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.79076 MHz -49.04 d&ém -36.04 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.67028 MHz -49.59 dBm -36.59 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93342 MHz -52.63 dBm -40.63 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,99016 MHz -54.45 dBm -41.45 dB
776.000 MHz 788,000 MHz 100.000 kHz 77762438 MHz 19.63 dBm -10.37 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.44755 MHz 19.39 dBm -10.61 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.05060 MHz -54.36 dBm -41.36 d& 788.000 MHz 788,100 MHz 230,000 kHz 78801014 MHz -53.22 dBm -40.22 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.83881 MHz -45.14 dBm -36.14 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -48.30 dBm -36.30 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.13636 MHz -61.50 dBm -26.50 dB 793.000 MHz 806.000 MHz 6.250 kHz 795.35714 MHz -59.97 dém -24.97 dB
i J | ra il |
L L J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N " C=
Spectrum || spectrum =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PABS Limit ¢heck PAES
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Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,35864 MHz -61.1% deém -26.19 di 763.000 MHz 775.000 MHz 6,250 kHz 773.18382 MHz -61.25 dBm -26.25 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.45180 MHz -48.95 dBm -35.95 di 775.000 MHz 775.900 MHz 100.000 kHz 775.48506 MHz -49 .41 dBm -36.41 dB
775.900 MHz 776.000 MHz 30,000 kHz 77599505 MHz -53.84 dBm -40.84 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,97537 MHz -54.40 dBm -41.40 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,60040 MHz 18.62 dBm -11.38 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 18.65 dBm -11.35 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.08447 MHz -54.42 dBm -41.42 dB 788.000 MHz 788,100 MHz 230,000 kHz 78802582 MHz -53.42 dBm -40.42 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.81523 MHz -49.09 dBm -36.09 d& 788.100 MHz 793.000 MHz 100.000 kHz 788.17098 MHz -49.21 dBm -36.21 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.01248 MHz -61.35 dBm -26.35 dB 793.000 MHz 806.000 MHz 6.250 kHz 795.22727 MHz -59.80 dém -24.80 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -47.47 dBm -12.47 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.87527 MHz -33.12 dBm -20.12 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.98956 MHz -37.75 dBm -24.75 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.89510 MHz 0.90 dBm -29.10 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.03242 MHz -37.22 dBm -24.22 db
788,100 MHz 793,000 MHz 100.000 kHz 788.29336 MHz -33.29 dBm -20,29 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.12338 MHz -53.41 dBm -18.41 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Spectrum || spectrum =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.13586 MHz -61.40 dém -26.40 d& 763.000 MHz 775.000 MHz 6,250 kHz 77429870 MHz -61.3% dBm -26.39 dB
775.000 MHz 775,900 MHz 100.000 kHz 77554530 MHz -48.92 d&ém -35.92 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.59565 MHz -49.52 dBm -36.52 dB
775.900 MHz 776.000 MHz 30,000 kHz 77598806 MHz -52.92 dBm -40.92 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,97158 MHz -54,37 dBm -41.37 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 17.60 dBém -12.40 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 17.43 dBm -12.57 dB
788.000 MHz 788,100 MHz 30.000 kHz 78805789 MHz -54.44 dBm -41.44 d& 788.000 MHz 788,100 MHz 30,000 kHz 789.00435 MHz -53.79 dBm -40.79 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.80455 MHz -48.51 dBm -36.51 d8 788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -49.47 dBm -36.47 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.30519 MHz -61.27 dBm -26.27 dB 793.000 MHz 806.000 MHz 6.250 kHz 795,11039 MHz 1 dém -25.51 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -48.76 dBm -13.76 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.78896 MHz -35.27 dBm -22.27 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94850 MHz -39.58 dBm -26.58 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.14685 MHz -0.02 dBm -30.02 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09496 MHz -38.46 dBm -25.46 db
788,100 MHz 793,000 MHz 100,000 kHz 788.14650 MHz -34.57 dBm -21,57 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.03247 MHz -54.97 dBm -19.97 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

Conducted Spurious Emission
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Spectrum e Spect 1 -
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k PAES
ine SPURIOUS. INE_ABS PABS ne URIOUS INE_ABS PABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
so0d o e T = 50 dBm e T = ~
PP T
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 724.35357 MHz -59,20 dbm -46,20 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E6.580465 MHz -53.04 dBm -46.04 dB
806.000 MHz 1.000 GHz 100.000 kHz 999.36982 MHz -57.90 dBm -44.90 dB 806.000 MHz 1,000 GHz 100.000 kHz 999.36982 MHz -57.99 dBm -44.95 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -48.00 dBm -35.00 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96576 GHz -47.,99 dBm -34.89 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.82927 GHz -43,40 dBm -30.40 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54730 GHz -43.35 dBm -30.35 d&
( It ] q o ( ) ) ]

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum e Spect 1 -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgpwr
Limit Tmrk Paks Limit (thrnk
_10 &dne ‘PIIR[UH.N INE_ABS PABS _10 &dne i URIOUS_|LINE_ABS
SPURIQUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dBm
=30 dB -30 dBm
-40 dBm -40 dBm
i I A
so0d il o SN o P el i 50 dBm T e  anetih
o T
-70 dB -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 762.81684 MHz -59.24 dBm 46,24 dB 30,000 MHz 763.000 MHz 100.000 kHz 761.35157 MHz -59,39 dém -46,39 dB
806.000 MHz 1.000 GHz 100.000 kHz 983.27586 MHz -57.96 dBm -44,96 dB 806,000 MHz 1.000 GHz 100.000 kHz 991.32284 MHz -57.92 dém -44,92 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99375 GHz -47.47 dBm -34,47 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99625 GHz -47.99 dBm -34,99 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54980 GHz -43.28 dBm -30.28 dBb 3.000 GHz 8,000 GHz 1.000 MHz 7.56129 GHz -43.41 dBm -30.41 d&
( ) J ( e ( ) ] Ve

Date: 6.NOV 2019 00:44.16

Date: 6 NOV.2015 00:43.41

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-17 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 8.NOV.2019 01:15:19

Date: 6 NOV.2015 01.14.45

Spectrum Spec
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Twrk PARS Limit 11r~rk
ine sPURIOUS. INE_ABS PABS ne sPURIOUS INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 dB -30 dBm
-40 dBm -40 dBm
50 d . sl L - — -50 dBm . ot s M
70 dB =70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763,000 MHz 100,000 kHz 743.03573 MHz -59,24 dBm -46,24 dB 30,000 MHz 763,000 MHz 100,000 kHz 75768841 MHz -50,29 dBm -46,29 dB
806.000 MHz 1.000 GHz 100.000 kHz 987.52774 MHz -57.86 dBm -44.86 dB 506,000 MHz 1,000 GHz 100,000 kHz 999.27286 MHz -57.89 dBm -44.89 db
1.000 GHz 3.000 GHz 1.000 MHz 2.97276 GHz -47.94 dBm -34.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98625 GHz -47.90 dBm -34.90 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55170 GHz -43,30 dBm -30.39 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54080 GHz -43 46 dBm -30.46 d&
\ ) J v ( I J wa
Date: 6.NOV.2019 00:53:07 Date: 6.NOV.2019 00:53:43
Spectrum u%;" 3p ué]
Ref Level 0,00 dBm  Offset 10,80 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 10,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limil Cfvlmrk PABS Limit (thrr.k
ne SPURIOUS |LINE_ABS PABS ne JRIOUS_) INE_ABS
10 iR -10 defE—
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
e,
50 d bt — . -50 dBm e —
70 dB -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 756.22314 MHz -59,31 dBm -46.31 dB 30,000 MHz 763.000 MHz 100,000 kHz 729.48201 MHz -59,30 dBm -46,30 dB
806.000 MHz 1.000 GHz 100.000 kHz 999.85457 MHz -58.14 dBm -45.14 dB 806,000 MHz 1,000 GHz 100.000 kHz 997.72164 MHz -58.05 dém -45.05 d
1.000 GHz 3.000 GHz 1.000 MHz 2.95526 GHz -48,07 dBm -35.07 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.92327 GHz -47.91 dBm -34,91 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54080 GHz -43.23 dBm -30.23 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.53930 GHz -43.45 dBm -30.45 dB
\ ) J ( I J [ wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-18 of 21




ssamoncas. FCC RADIO TEST REPORT Report No. : FG902328B

LTE Band 13 / 5SMHz
Lowest Channel / 64QAM Middle Channel / 64QAM

Spectrum Spec
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
ine SPURIOUS. INE_ABS PABS ne sPURIOUS. INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
A Y e, .~ i i
so0d s m T = 50 dBm e
i I
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 336.79035 MHz -59.08 dBm —46.08 dB 30,000 MHz 763.000 MHz 100.000 kHz 743.53048 MHz -53.33 dBm -46.33 dB
806.000 MHz 1.000 GHz 100.000 kHz 961.72464 MHz -57.95 dbm -44.95 dB 806.000 MHz 1,000 GHz 100.000 kHz 997.43078 MHz -57.95 dBm -44.95 db
1.000 GHz 3.000 GHz 1.000 MHz 2.97926 GHz -48.02 dBm -35.02 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99275 GHz -47.,96 dBm -34.96 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.56270 GHz -43,33 dBm -30.32 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54230 GHz -43.28 dBm -30.28 d&
( ) J e ( ) ] i

Date: 6.NOV.2019 00:58.04 Date: 6 NOV.2015 00:58:39

Highest Channel / 64QAM

Spectri

Ref Level 0.00 dm  Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Cfvhnrk PAES
s _$PURIOUS_LINE_ABS PABS
10 iR -

SPURIOUS_LINE_ABS_

-20 der
30dB
40 dBm
e,
50 d - -
oo
70da
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 751.46102 MHz -59.15 dBm -46,15 dB
806.000 MHz 1.000 GHz 100.000 kHz 973.48376 MHz -57.71 dBm -44.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89678 GHz -48.01 dBm -35.01 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54680 GHz -43.25 dBm -30.25 dB
( I ] o
Date: 6.NOV.2019 01.03.22
TEL : 886-3-327-3456 Page Number 1 A13-19 of 21

FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dém Offset 10.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit heck PARS
10 aa:_}‘v SPURIOUS. INE_ABS PABS
SPURIOUS_LINE_ABS_
-20 dBm
30 d8
-40 dBm

L JL J

Date: 6.NOV.2019 01:21:17

A,
<0d st =
70 dBy
-80 dBm
-90 der
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 746.33258 MHz -59.32 dbm —46.32 dB
806.000 MHz 1.000 GHz 100.000 kHz 997.72164 MHz -58.14 dBm -45.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95876 GHz -47.91 dBm -34.91 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54730 GHz -43,31 dBm -30.31 dB
)i U ) wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-20 of 21




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG902328B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0146
40 Normal Voltage 0.0100
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0035
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0159 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage n/a
20 Maximum Voltage 0.0205
20 Normal Voltage 0.0000
20 Battery End Point 0.0121
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.

3. By manufacturer declaration, EUT will automatically inhibit from operating outside the lesser

temperature range. (when temperature lower than -20 °C, EUT will be shut down automatically)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-210f 21




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.65 5.25 4.52 6.03
Middle CH 3.65 5.04 4.90 5.94 PASS
Highest CH 3.65 5.30 4.29 5.97
Mode LTE Band 26 / 15MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.59 6.61 - -
Middle CH 5.68 6.41 - - PASS
Highest CH 5.33 6.43 - -
TEL : 886-3-327-3456 Page Number : A26-1 of 51

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B
LTE Band 26 / 15MHz / QPSK
Lowest Channel / 1RB Lowest Channel / Full RB
Spectrum t“%‘ Spectrum t“%‘
Ref Level 30.00 dém  Offset 10,80 d& Ref Level 30.00 dém  Offset 10,80 d&
fo ALt 30ds AQT 2ms @ RBW 20 MHz fo ALt 30ds AQT 2ms @ RBW 20 MHz
@153 view @153 view
;--.‘__\{ :
o =
i
00 - 00 -
X
3 A 5
y \ y
1E- 1E- ¥
N Y N
1€ 1€ \\
CF 891.5 MHz i ean Pvir + 20.00 dB CF 891.5 MHz - Mean Pwr + 20.00 db
c y G Di Function Samples: 130000 c y G ive Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 2219 cbm 2565 dbm 3.65 dB 2.64 dB 3.59 dB 3.65 dB 3.71 0B Trace 1 | 2157 cbm 27,68 dbm 5.91d8 2.52 dB 4.52 dB 5.25 dB 5.59 dB
—_— - —_— -
L L J L L J
Date: 7.NOV.2019 00:38:15 Date: 7.NOV.2019 00:37.07
Middle Channel / 1RB Middle Channel / Full RB
Spectrum t“%‘ Spectrum t“%‘
Ref Level 30.00 dém  Offset 10,80 d& Ref Level 30.00 dém  Offset 10,80 d&
fo ALt 30ds AQT 2ms @ RBW 20 MHz fo ALt 30ds AQT 2ms @ RBW 20 MHz
@153 view @153 view
= 00 =
&
3 Ry 3
< \ <
1E- 1E- . o
Y
e bt X
1 1 i
|
CF 896.5 MHz i ean Pvir + 20.00 dB CF 896.5 MHz - Mean Pwr + 20.00 db
c y G ive Di Function Samples: 130000 c y G ive Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2222 dbm 25,51 dbm 3.59 dB 2.67 dB 3.59 dB 3.65 dB 3.71 0B Trace 1 | 2206 dbm 27,66 dbm 5.58 dB 2.41d8 4.32 dB 5.04 dB 5.35 dB
—_— - —_— -
L JL J [ ] L JL J LEERRERE
Date: 7.NOV.2019 00:38:27 Date: 7.NOV.2019 00:39.03
Highest Channel / 1RB Highest Channel / Full RB
Spectrum t“%‘ Spectrum t“%‘
Ref Level 30.00 dém  Offset 10,80 d& Ref Level 30.00 dém  Offset 10,80 d&
fo ALt 30ds AQT 2ms @ RBW 20 MHz fo ALt 30ds AQT 2ms @ RBW 20 MHz
@153 view @153 view
s § ‘L_‘«,{\‘
o = o -
\ - BiEE
0.0 i - 0.0 T —
! i % H
s b S
y \ y
1E- 1E- i <
PR
1 1 t
Y | ;
CF 841.5 MHz i ean Pvir + 20.00 dB CF 841.5 MHz - Mean Pwr + 20.00 db
c y G Di Function Samples: 130000 c y G ive Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2239 dbm 26,02 dbm 3.63 d8 2.75 dB 3.57 dB 3.65 dB 3.66 dB Trace 1 | 2169 cbm 2762 dbm 5.93 dB 2.52 dB 4.55 db 5.30 dB 5.65 dB
—_— - —_— -
L JL J [ ] L JL J AR e
Date: 7.NOV.2019 0O:41:11 Date: 7.NOV.2019 00:39.27
TEL : 886-3-327-3456 Page Number 1 A26-2 of 51
FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FG902328B

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10,80 d&
fo ALt 30de  AQT 2 ms @ RBW 20 MHz

Spectrum

Ref Level 30.00 dém
| Att 30 d8

Offset 10,80 db
AQT 2ms @ RBW 20 MHz

(@152 view

(@152 view

1E- - 1E-
| \
N i N
1 | 1 M.
|
\ i \
\ \
CF 891.5 MHz i ean Pvir + 20.00 dB CF 891.5 MHz i Mean Pwr + 20.00 db
c y G ive Di: Function Samples: 130000 c y Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2137 dbm 25,55 dbm 4.58 dB 2.96 dB 4.46 dB 4.52 dB 4.61 dB Trace 1 | 2057 cbm 27,72 dbm 5.74 dB 2.93 dB 5.10 dB 5.03 dB 5.43 dB
— — — -
L L J L L J

Date: 7.NOV.2019 00:38:04

Date: 7.NOV.2019 00:37.25

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10,80 d&

Spectrum
Ref Level 30.00 GBm

Offset 10,80 db

fo ALt 30ds AQT 2ms @ RBW 20 MHz fo ALt 30ds AQT 2ms @ RBW 20 MHz
@153 view @153 view
N hY N
1E4 -
N | bt
\ \
1 1 1
i
CF 896.5 MHz i ean Pvir + 20.00 dB CF 896.5 MHz i Mean Pwr + 20.00 db
c y G ive Di: Function Samples: 130000 c y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0.a% | 0.01% Meal | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2053 cbm 2568 dbm 4.95 db 3.10 dB 4.76 dB 4.50 dB 4.99 dB Trace 1 | 2106 cbm  27.67 dbm 5.81 d8 3.07 dB 5.04 dB 5.94 dB 5.35 dB
—_— - —_— -
L it J [ ] { 1 ] G e
Date: 7.NOV.2019 003838 Date: 7.NOV.2019 003850
Spectrum [ Spectrum [
Ref Level 30.00 dém  Offset 10,80 d& Ref Level 30.00 dém  Offset 10,80 d&
Att 30ds AQT 2ms @ RBW 20 MHz fo ALt 30ds AQT 2ms @ RBW 20 MHz
@153 view @153 view
0.0 1 - 0.0 - =
X S
e X e
y \ y
1E- T 1E-
{ 5
| § Y \
1 B 1 L
‘ i \
J ]
CF 841.5 MHz i ean Pvir + 20.00 dB CF 841.5 MHz i Mean Pwr + 20.00 db
c y G ive Di: Function Samples: 130000 c y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2165 cbm 26,02 dbm 4.37 dB 3.01 dB 4.20 dB 4.29 dB 4.35 dB Trace 1 | 2121 cbm 26,02 dbm 5.81 d8 2.95 dB 5.01d8 5.97 dB 5.43 dB
—_— - —_— -
L it J G v { 1 ] S e

Date: 7.NOV.2019 00:40:43

Date: 7.NOV.2019 0040016

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-3 of 51




ssamoncas. FCC RADIO TEST REPORT Report No. : FG902328B
LTE Band 26 / 15MHz / 64QAM
Lowest Channel / 1RB Lowest Channel / Full RB
Spectrum t“%‘ Spectrum t“%‘
Ref Level 30.00 dém  Offset 10,80 d& Ref Level 30.00 dém  Offset 10,80 d&
fo ALt 30ds AQT 2ms @ RBW 20 MHz fo ALt 30ds AQT 2ms @ RBW 20 MHz
@153 view @153 view
— MV}"‘““
o o Sy 5
0.0 — - 0.0 < -
1E-L 1E-L \‘.\
5 X 5
i b i
1 1 x
L
\ 4 \;
\; \ \
L
=
CF 891.5 MHz i ean Pvir + 20.00 dB CF 891.5 MHz ' - Mean Pwr + 20.00 db
c y G Di Function Samples: 130000 c y G Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,27 cbm 25,51 dbm 5.54 dB 3.16 0B 5.16 0B 5.59 dB 5.62 dB Trace 1 | 19,67 cbm 27,59 dbm 7.72 0B 3.07 dB 5.22 dB 5.51d8 7.15 dB
—_— - —_— =
L I J L I J CREMEEED o
Date: 7.NOV.2019 00:41.43 Date: 7.NOV.2019 00:41.23
Middle Channel / 1RB Middle Channel / Full RB
Spectrum t“%‘ Spectrum t“%‘
Ref Level 30.00 dém  Offset 10,80 d& Ref Level 30.00 dém  Offset 10,80 d&
fo ALt 30ds AQT 2ms @ RBW 20 MHz fo ALt 30ds AQT 2ms @ RBW 20 MHz
@153 view @153 view
=]
o =
0.0 - 0.0 - —
N
1E- - 1E- ".\
b L 5
< \‘. N
1€ 1€ -
| |
|
L 1
CF 896.5 MHz ean Pvir + 20.00 dB CF 896.5 MHz Mean Pwr + 20.00 db
c y G Di Function Samples: 130000 c y G Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 20,16 dBm 2565 dbm 5.59 dB 2.93 dB 5.57 dB 5.66 dB 5.74 dB Trace 1 | 20.04 cBm 27,45 dbm 7.41d8 3.01d8 5.22 dB 5.41d8 7.07 dB
—_— - —_— -
L JL J BERIRACED e L JL J LEERRERE
Date: 7.NOV.2019 00:42.07 Date: 7.NOV.2019 00:42.19
Highest Channel / 1RB Highest Channel / Full RB
Spectrum t“%‘ Spectrum t“%‘
Ref Level 30.00 dém  Offset 10,80 d& Ref Level 30.00 dém  Offset 10,80 d&
fo ALt 30ds AQT 2ms @ RBW 20 MHz fo ALt 30ds AQT 2ms @ RBW 20 MHz
@153 view @153 view
n
~;
0.0 2 0.0 . i
5 3 S
< . <
1E- 1E- T T
.
Vo
1€ 1€ + :
1
\ Y \
\; y \
|
| !
CF 841.5 MHz i ean Pvir + 20.00 dB CF 841.5 MHz - Mean Pwr + 20.00 db
c y G Di Function Samples: 130000 c y G Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2065 cbm 26,01 dbm 5.37 dB 3.13 dB 5.16 0B 5.33 dB 5.39 dB Trace 1 | 20,20 cbm 27,63 dbm 7.63 dB 3.01d8 5.19 dB 5.43 dB 7.01 dB
—_— - —_— -
L JL J [ ] L JL J LEERRERE
Date: 7.NOV.2019 00:4%.18 Date: 7.NOV.2019 00:42.31
TEL : 886-3-327-3456 Page Number 1 A26-4 of 51
FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG902328B

26dB Bandwidth

FAX . 886-3-328-4978

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.30 1.30 3.00 2.97 5.00 5.03 9.79 9.71 | 14.27 | 14.60 - -
Middle CH 1.30 1.25 3.01 3.02 4.99 4.96 9.89 9.81 | 14.45 | 14.45 - -
Highest CH 1.27 1.28 3.01 2.99 4.97 4.92 9.91 9.71 | 14.48 | 14.36 - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.29 - 2.99 - 4.89 - 9.73 - 14.48 - - -
Middle CH 1.31 - 2.96 - 4.90 - 9.81 - 14.54 - - -
Highest CH 1.27 - 3.05 - 4.90 - 9.89 - 14.45 - - -
TEL : 886-3-327-3456 Page Number : A26-5 of 51




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

(=]

Spectrum b Spectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.86 dBm| ™Il 13.50 dBm)|
824.40910 MHz 824.57690 Mz
= i ndB 26.00 dB| « 1 ndB 26.00 dB)|
04 N A SRR ey 1.303500000 MHz 104 e s - [ 1.303500000 MHZ]
Qfactor 632.5) 7  factor "\ 632.6]
0 i 0 7
T/ 1/
BUE! -10d r
/ 7
20 d a 20 di =4
VTG T n : !
PV v el e N
i #30'c -
-40d -40 d
50 df -50 di
-60 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 824.4091 MHz 14.85 dBm ndB down 1.3035 MHz ML £624.5769 MHz 13.50 dém ndB down 13035 MHz
TL 1 824.051 MHz -11.02 dém ndé 26.00 dB TL 1 824.0538 MHz -12.52 dém ndé 26.00 d8
T2 1 825.3545 MHz -11.31 dém Q factor 632.5 T2 1 625.3573 MHz -12.45 dém Q factor 632.6
L I ) - L I ) L

Date: 6.NOV.2019 17:07:33

Cate: 6.NOV.2019 17.07.21

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

=

Spectrum = Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dém  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.63 dbm)| MI[1] 14.27 abm|
836.61190 MHz 836.64550 MHZ,
= r nde 26.00 dB)| @ T nde 26.00 dB|
0 v S A By 1.303500000 MH2| . N P B, e, 1.247600000 MHZ]
Qfactor | 6418 Qfactor | 670.6
od £ 0
/
. s J
-0 d : -10d 2
. 7
20d L \ /
- - TR " 7 g
e A L o s el kA i VN NP
i )
40 d -40d
50 df -50 di
60 df -60 de
CF B36.5 MHz 1001 pts SI an 2.8 MHz CF 836.5 MHz 1001 pts SE an 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 835.6110 MHz 14.63 dBm nd@ down 1.3095 MHz ML B36.6455 MHz 14.27 dBm nd@ down 1.2476 MHz
T fy 835.8399 MHz -11.48 dam nds 26.00 dB TL L 835.8734 MHz -11.66 dam nds 26,00 da
T2 1 937.1434 MHz -11.52 dm q factor 5410 T2 1 637.121 MHz -11.57 dBm q factor 570.6
L I ) - L I ] o
Date: 6.NOV.2019 17:16:26 Date: 6.NOV.2019 171614
Spectrum - Spectrum
Ref Level 30.00 cBm  Offset 10,60 db & RBW 30 kHz ReflLevel 30.00 dbm  Offset 10.60 db @ RBW 30 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.78 dBm| MiL1] 13.67 dBm|
B48.38110 MHz 848.21610 MHZ
20 ndg 26.00 dB| 2 ndg 26.00 dBj
04 AN AN AN TN VNN 1.267100000 MHz 104 A . e B A 1.283900000 MHz|
i Qfactor Y 669.5) Q factor” 660.6]
od 7 3 0 4
- B /
-0 d 3 ht -10 di —
y N , 1
20d T =
P e L - e
40 d -40d
50 df 50 d
-6 df -60 di
CF 848, MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 848.3811 MHz 15.78 dam nd8 down 1.2671 MHz ML L B4B.2161 MHz 13.67 dam nd8 down 1.2839 MHz
T 1 947.6554 MHz -10.07 dbm nd8 26.00 dB TL L B47.6538 MHz -12.48 dm n 26,00 d8
T2 1 948.9266 MHz -10.18 dém Q factor 669.5 T2 1 B848.9378 MHz -12.28 dém Q factor 660.6
—

L I ]

Date: 6NOV.2018 17:18.36

L U ]

DCate: 6NOV.2019 171824

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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